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Source of Sample

No. of Product tested
Customer's Reference

Condition of Sample

Date of Receipt
Lab Reference Number
Sample ldentification #
Application Details #

Curing Condition #
Period of Test

TEST RESULTS:

# As furnished by the customer.

Note: 1. The results relate only to the items tested.

Datei 20.07.2023
Page No. 1 of 1

: Sample Supplied by the Customer
: 0L (One Only)

: PONo.VSND/2010014020/SER/R|Z62OOO7218,dt. _20.06.2023
: Satisfactory
: 23.06.2023
: 2023ruNl03s64-1-1
: Halo Majestic lnteriors Silk
: Applied 2 coats of Halo Majestic tnteriors silk with 25% dilution with

coverage of 110 sqft/L
: L4 days @ 23!2.C& 6515% RH

: 05.07.2023to20.O7.2O23

2. Report shall not be reproduced except in full, without the written approval of lab.
3. Any correction invalidates this report.
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L Crack Bridging Ability mm 0.48 EN 1062-7(A):2004
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